

# Test Certificate



This certificate confirms that the

**Layered Fibre Ref: 80g - 800g/m<sup>2</sup>  
15D/64-40%, 6D/64-40%, 4D/51-20% 30-04-2018**

Supplied by

**Pureko Sp. Zo.o.**

has been tested at FIRA International Limited and successfully satisfied the requirements from:

**Schedule 2 part I of the Furniture and Furnishings (Fire) (Safety) Regulations 1988,  
amended 1989, 1993 and 2010 (based on BS 5852: 1982 Part 2)**

Report reference: **TFFLF80220 &TFFLF80221**

**SIGNATURE**

Laura Gallop

**POSITION**

Senior Technician - Flammability

**CERTIFICATE DATE**

21 May 2018

For and on behalf of FIRA INTERNATIONAL LIMITED

*This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.*

